
TM

Issue #19 September 15, 2005

In This Issue:

Aquifer Storage &

Recovery: Texas ........ 1

Montana

Groundwater ............. 14

Recycling

Wastewater

By-Products ............... 21

Water Briefs ............... 24

Calendar ..................... 27

Erratum: We mistakenly

dropped “Creek” out of the

title of last issue’s article on

the “San Diego Creek”

stormwater management

system.

Upcoming Stories:

Irrigation:

Conservation

& Efficiency

Tribal Rights:

The Gila River

Settlement

Western Waters

Project

& More!

AQUIFER STORAGE AND RECOVERY

THE TEXAS PERSPECTIVE

by Edmond R. McCarthy Jr. (Jackson, Sjoberg, McCarthy & Wilson LLP, Austin, TX);
Sheridan L. Gilkerson, Esq. (Jackson, Sjoberg, McCarthy & Wilson LLP, Austin, TX);
[...]
address corrections to The
Water Report,  260 North
Polk Street, Eugene, OR

97402
Copyright© 2005

Envirotech Publications,
Inc.

The scarcity of available new sources from “traditional” water supplies (e.g., construction of large
surface water reservoirs) combined with the continually growing body of stricter environmental
regulatory schemes dictates the implementation of “non-traditional” approaches to the development of
water supplies.  These strategies include the conjunctive use and management of surface water and
groundwater resources.  This article will focus on ASR technology as a water development and
management technique with an emphasis on its use to extend Texas’ limited water resources.

THE HISTORY OF ASR IN TEXAS
BACKGROUND

Where feasible, available water resources, particularly surface water, should be used to meet current
demands and provide storage for future demands.  This is particularly true during “wetter” periods of the
year.  The State’s groundwater resources should be held in reserve, when possible, to meet demands
during “dry” periods of the year.  The reserved water can also be used during periods of low flows when
the available surface water may have to be left flowing in watercourses to provide for the protection of
instream uses, downstream water rights holders, and/or bays and estuaries.  As explained herein, ASR
technology provides water resource planners the opportunity to accomplish these goals.

ASR can be defined as the storage of water in a suitable aquifer through a well(s) during times when
water is available, and the subsequent recovery of the water from the same or other well(s) during times
when it is needed.   By “definition” ASR compliments the goal of Texas’ “Conservation
Amendment”which is to capture the water resources of the State during times of plenty, and conserve
them (“storage”) for use during periods of drought [see Tex. Const. Art. XVI, § 59].

The potential to store significant quantities of water using ASR enhances the availability of water
over the long-term similar to surface reservoirs.  The reduced losses from seepage, evaporation and/or
evapotranspiration associated with ASR, however, can provide a significant benefit over storage in a
conventional reservoir.

The viability of ASR requires access to a water supply source and the presence of a suitable
subsurface storage zone or aquifer.  Often the source water requires treatment to meet standards
appropriate for the storage and/or ultimate use.  The associated reduction in suspended solids has the
additional benefit of minimizing aquifer plugging during recharge operations.  A schematic of a typical
ASR system is shown in Figure 1.

In 1993, the former Texas Natural Resource Conservation Commission (TNRCC) granted the first
water right permit for an ASR
project to the Upper Guadalupe
River Authority (UGRA).  TNRCC
is the predecessor agency to the
current Texas Commission on
Environmental Quality (TCEQ).
The UGRA permit authorized the
diversion of surface water from the
Guadalupe River for municipal use.
Incidental to that diversion of state
water, the permit authorized UGRA
to store the diverted water by
injecting it down a well into the
Lower Trinity Aquifer beneath the
City of Kerrville after this water had
been treated to drinking water
standards.  [See generally TEXAS

WATER CODE Ch. 11 (RE: use of
state surface water)]

The development of UGRA’s
implementation of ASR in its 1993
permit, however, found its roots in
the successful conjunctive

management of the ground and surface water resources in Kerr County, Texas.
UGRA’s ASR project was not the first major water resource project in Texas to rely upon the

injection of treated water into a subsurface reservoir.  In the mid-1980s the City of El Paso began
injecting treated effluent into an underlying aquifer for additional treatment before pumping the same
back into the City’s municipal water supply (see Archuleta and Parker, TWR #15).

Texas ASR

Reserve

for

Low Flow

ASR Defined

ASR Benefits

Figure 1:  Typical ASR System



September 15, 2005

Copyright© 2005 Envirotech Publications; Reproduction without permission strictly prohibited. 3

The Water Report

THE EL PASO EXPERIENCE
Since 1985, El Paso, Texas, a city of 679,622 people, has been using a modified form of ASR to

optimize its water supply “reuse” system operation.  The City had estimated that approximately 40
percent of the water utility demand was returned as wastewater.  With a growing population and limited
availability of new water supplies, the City recognized the value of reuse as a means to meet El Paso’s
growing water needs.

In cooperation with the US Bureau of Reclamation (Bureau) and the US Environmental Protection
Agency (EPA), the El Paso Water Utilities (EPWU) completed construction of the Fred Hervey Water
Reclamation Plant (FHWRP) in 1984.  With a capacity of 10 million gallons per day (mgd), reclaimed
water produced at the plant was used initially to supply cooling water for the El Paso Electric Company’s
Newman Power Plant and irrigation water to the Painted Dunes Municipal Golf Course—both of which
were previously supplied with potable water from EPWU’s municipal system.  The effluent not used to
meet the demands of these two customers is recharged to the Hueco Bolson aquifer which provided more
than 55 percent of EPWU’s potable water supply in 1993 (Morgan, et. al., 1993).

A mix of reclaimed water and native groundwater is recovered from the Hueco Bolson aquifer by
municipal production wells located both up-gradient and down-gradient of the recharge wells.  [See
generally “Treated Wastewater Recharges Aquifer” Vol. 3, No. 4 Texas Water Savers (Fall 1997, Texas
Water Resources Institute)]

In August 1997, El Paso initiated construction of a second effluent reuse project in a joint venture
with the Bureau.  Effluent generated at the “Northwest Reclaimed Water Project” is used to irrigate golf
courses, school yards, parks and athletic fields and, ultimately, residential landscapes.  By the year 2006,
Project planners estimate that the Project will meet customer demands of up to 1,500 million gallons per
year in the northwest portion of El Paso.  [See generally “Northwest El Paso Reclaimed Water Project to
Supply Residential , Commercial Irrigations” Vol. 3, No. 4 Texas Water Savers (Fall 1997, Texas Water
Resources Institute)]

While recharge and recovery are not accomplished through the same well, the El Paso reclaimed
water projects represent a milestone in reuse ASR development in Texas.  The FHWRP plant was one of
the first in the nation to take raw sewage and treat it to almost drinking water quality.  It was the first, and
currently the only, reuse project in Texas to use aquifer recharge as a storage technique.  The FHWRP
plant was featured in the internationally acclaimed PBS series “Water: The Drop of Life.”  This plant has
also received numerous awards including: the 1994 AMSA Public Information and Education Award;
second place in the 1994 national EPA Operations and Maintenance Excellence Award, No Discharge
category; and the 1998 American Water Works Association’s Conservation and Reuse Award.  In 1999,
the plant received special recognition by the El Paso del Norte Region Mission Possible-Survival
Strategies in the category “Protection and Preservation of the Environment.”

An Environmental Impact Statement (EIS), required for the project by EPA under provisions of the
National Environmental Policy Act, concluded that the wastewater must be treated to drinking water
standards prior to injection into the Hueco Bolson aquifer.  The EIS also required the reuse water to meet
proposed or suggested criteria for compounds such as trihalomethane and certain viruses which were
unregulated at the time.  The objective of these stringent quality standards was that the reuse water be as
safe to consume as any other supply without reliance on the significant dilution and secondary treatment
that would occur in the aquifer and, subsequently, in the distribution system upon recovery.

Because the reuse water is recharged directly into a potable aquifer, the system was designed to
minimize public health risks.  Safeguards include both management of the collection system and reliable,
redundant, treatment processes.  Finally, the quality of the reuse water is verified prior to recharge.

Wastewater delivered to the FHWRP is primarily of domestic origin with less than 0.1 percent
industrial contribution (Morgan, et. al., 1993).   An industrial pretreatment program is maintained by the
EPWU to protect the environment from the adverse impacts which may occur when hazardous or toxic
wastes are discharged into the sewage system.

The main components of the industrial pre-treatment program include: establishment of Technically
Based Local Limits (TBLL); discharge permitting; inspection; sampling; and enforcement.  The TBLLs
are specific numerical discharge limits established to protect the operation of the EPWU treatment
system, the quality of the Rio Grande, and the quality of the sludge.  Additional discharge limitations
apply to individual wastewater discharge permits.

The FHWRP system is divided into two parallel 5 mgd trains for a total rated capacity of 10 mgd.
The primary treatment processes include: screening; degritting; primary clarification; two-stage bio
physical PACT ® process; lime treatment; recarbonation; sand filtration; ozonation; granular activated
carbon (GAC) filtration; and chlorination.  The PACT ® process, developed by Dupont and Zimpro,

Texas ASR

“Reuse”

Reclaimed

Water

Reuse ASR

Treatment

Standard

Potable

Aquifer

Industrial

Pretreatment

Primary

Treatment



Issue #19

Copyright© 2005 Envirotech Publications; Reproduction without permission strictly prohibited.4

The Water Report

Texas ASR

Ozone

Disinfectant

Safeguards

Recharge Wells

Costs

Aquifer

“Mining”

Surface Water

combines conventional aerobic biological treatment with powdered activated carbon (PAC) to remove the
majority of organics and virtually all nitrogen compounds.  Lime is used to precipitate a wide band of
heavy metals and to enhance virus inactivation and phosphorous removal.

Although lime treatment significantly reduces virus viability, ozone is the primary system
disinfectant.  Ozone is used instead of chlorine because it is more effective at cryptosporidium
inactivation and, unlike chlorine, ozone does not generate trihalomethanes.  Ozone also improves the
performance of the GAC filters by breaking down complex organic compounds and assisting bioactivity
on the carbon.  The GAC filters also reduce the concentration of taste and odor producing compounds,
pesticides, synthetic organics, and trihalomethane precursors.  The GAC is a follow-up process to the
PACT ® system in organics removal.  Chlorine is added to provide a residual in the reuse system as
required by regulation.
VERIFICATION AND MONITORING

The final safeguards in the El Paso system are not physical but administrative.  Reuse water is
directed to one of three separate 3.3 million gallon clearwells after treatment.  Composite samples are
collected as each clearwell is filled.  Prior to release from the clearwells to reuse customers or for
recharge into the Hueco Bolson aquifer, the treated effluent is analyzed for turbidity, nitrate, total organic
carbon, pH, alkalinity, ozone residual, and chlorine residual.  If any water quality parameter is out of the
allowable range, the effluent is recycled to the treatment plant headworks.  At any given time, one
clearwell is being filled, tested, or drained.
RECHARGE WELLS

While the wells at the FHWRP plant are equipped with pumps, the pumps are operated only to
redevelop the wells and restore recharge capacity.  Recovered water is not routinely delivered to the reuse
system customers.  As such, while the wells are designed and permitted as Class V ASR injection wells,
the operation of the wells does not meet the generally accepted definition of ASR because water is
recovered for beneficial use from the same well it was injected into for storage or recharge.

Reuse water which meets water quality standards is either delivered to reuse customers to meet
current demands or, when supplies exceed demands, is directed to one of the FHWRP’s ten recharge
wells.  The recharge wells are completed into the Hueco Bolson aquifer and are located approximately
three-fourths of a mile up-gradient and one-forth of a mile down-gradient from existing EPWU public
supply wells.

Nine of the 16-inch diameter wells are constructed with uncoated mild steel casing and 16-inch
diameter galvanized, continuous wire-wrap screen.  A combination of 16-inch and 18-inch diameter
galvanized mill-slotted screen is used in a tenth well.  The wells are completed with multiple screen
intervals to a total depth of between 632 and 881 feet below land surface.  The average recharge rate after
construction was 498 gallons per minute gpm with a design backflush rate of 700 gpm (Brock, et. al.,
1992).
COSTS

The FHWRP was completed in the fourth quarter of 1984 at a cost of $26.7 million.  This cost
included all treatment-related facilities.  Recharge facilities, including holding tanks, wellfield piping, and
recharge wells were also completed in 1984, with recharge operation beginning in May 1985.  The cost of
these facilities, including monitor wells, was $1.8 million.  Operating costs were estimated at $1.55/1000
gallons in 2003, which is comparable to costs for secondary treatment.  Through 2002, approximately
18.5 billion gallons of high quality reuse water have been recharged to the Hueco Bolson aquifer
(Balliew, personal comm., 2003).

UGRA’s Conjunctive Management of Water Resources Leads to ASR
UGRA’s ASR project, which became fully operational almost a decade after El Paso’s FHWRP

project in the Hueco Bolson, had its roots in early conjunctive management efforts.  Historically, the City
of Kerrville, which sits on the banks of the Guadalupe River, relied upon the Hosston-Sligo Sand of the
Edwards-Trinity Group of Aquifers as the sole source for its municipal water supply system.  According
to Kerrville’s water use records for groundwater pumped (dating back to the mid-1940s), the City was
able to pump sufficient quantities of groundwater to meet 100% of its water supply needs.  The City’s
total dependence upon the available groundwater supplies over the years caused a dramatic drop in the
level of the aquifer.  By the late-1970s, Kerrville’s continued reliance upon groundwater threatened to
“mine” the aquifer (i.e., withdraw water in excess of natural recharge).

In 1977 UGRA secured a permit to divert and treat water from the Guadalupe River for municipal
purposes.  Since 1981, the year UGRA brought its water treatment plant on-line, water has been diverted
from the Guadalupe throughout the year to meet the City’s base-load daily demands.  Reliance upon the
City’s groundwater reserves has become reserved to the hotter summer months when peak demands on



September 15, 2005

Copyright© 2005 Envirotech Publications; Reproduction without permission strictly prohibited. 5

The Water Report

Texas ASR

Conjunctive Use

Aquifer

Recovery

Water Supply

Study

Alternatives

ASR

v.

Reservoir

Permit Protest

Potable ASR

the City’s system exceed the capacity of the UGRA plant.  The positive effect of implementing the
conjunctive use/management scheme is reflected in the reduction of the City’s annual demands on
groundwater to an average 412 acre-feet (AF) per year.  The dramatic influence of this conjunctive
management on the City’s groundwater supply is reflected by data collected during the period 1981
through mid-1991, when the combination of natural recharge and reduced demands upon the aquifer
below Kerrville facilitated a recovery in aquifer levels of approximately 200 feet.  By the mid-1990’s,
aquifer levels recovered to levels seen in the mid-1940s before municipal pumping of the aquifer began to